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DIRECTIONS OF TEST

1. This station carries out test task according to the national regulation of

verificationswhich can betraced to National Primary Standardsand BIPM.

2. Thetest report merely correspondsto the test sample. It isnot per mitted to copy

extracts of these test result without the written permission of the test laboratory.

3. If there is any objection concerning the test, the client should inform the

laboratory within 15 days from the date of receiving thetest report.
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1. TEST SUMMARY

Application No.: ZJ00014445

Test Item Test Requirement | Test Method Result
Output Power FCC part 22.913 FCC part 2.1046 PASS
FCC part 24.232 2-11-04/EAB/RF
FCC part 27.50 § 27.50(i)
TIA/EIA 603C
Conducted FCC part 22.917 FCC part 2.1051 PASS
Spurious Emission | FCC part 24.238 2-11-04/EAB/RF
FCC part 27.53 § 27.53(c)
TIA/EIA 603C
Band Edge FCC part 22.917 FCC part 2.1051 PASS
FCC part 24.238 2-11-04/EAB/RF
FCC part 27.53 § 27.53(c)
TIA/EIA 603C
Radiated Spurious | FCC part 22.917 FCC part 2.1053 PASS
Emission FCC part 24.238 2-11-04/EAB/RF
FCC part 27.53 § 27.53(c)
TIA/EIA 603C
Occupied 2-11-04/EAB/RF FCC part 2.1049 PASS
Bandwidth 2-11-04/EAB/RF
27.53(c)
TIA/EIA 603C
Intermodul ation FCC part 22.917 2-11-04/EAB/RF PASS
FCC part 24.238 TIA/EIA 603C
FCC part 27.53
Out of Band 2-11-04/EAB/RF 2-11-04/EAB/RF PASS
Rejection TIA/EIA 603C
Frequency FCC part 22.355 FCC part 2.1055 PASS
Stablility FCC part 24.235 §27.54
FCC part 27.54 TIA/EIA 603C
Remark:

Tx: Inthiswholereport Tx (or tx) means Transmitter .
Rx: In thiswholereport Rx  (or rx) means Receiver.

FCCID: NOO-F0697-011
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2. GENERAL INFORMATION

21 CLIENT INFORMATION

Name: ADC Telecommunications, INC

Address: P.O. Box 1101, Minneapolis, Minnesota

2.2 MANUFACTURER

Name: FLEXTRONICS TECH. (SHANGHAI) COLTD

Address: NO.77, YONG SHENG, JADING ROAD, MALU, JADING, SHANGHAI,

CHINA 201801

2.3BASIC DESCRIPTION OF EUT

Equipment: InterReach Fusion 700MHz (Lower A B C) LTE,
850 MHz and 1900 MHz Multi-Band

Mode No.: FSN-2-708519-1

Power Supply: AC 100V-240V 50-60Hz

Adapter N/A

Power Cord 1.5m unscrewed AC power cord

Type of LTEin700MHz Lower A,B,C Band

Modulation GSM,EDGE,CDMA 2000, WCDMA L TE for Celluar Band
GSM,EDGE,CDMA2000,WCDMA,LTE for PCS Band

Frequency Band ~ 700MHz Band :728MHz-746MHz downlink,698MHz-716MHz uplink
Celluar Band:869M Hz-894MHz downlink,824MHz-849MHz uplink
PCS Band:1930MHz-1995MHz downlink ,1850MHz - 1915MHz uplink

Antenna Type N/A

2.4 STANDARDSAPPLICABLE FOR TESTING

The standard used FCC part 22& FCC part 24& FCC part 27

FCCID: NOO-F0697-011
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25TEST LOCATION

The tests and measurements refer to this report were performed by Guangzhou GRG Metrology
and Test Technology Co., Ltd.

Add. : 163 Pingyun Rd, West of Huangpu Ave, Guangzhou, 510656, P. R. China
Telephone: +86-20-38699959, 38699960, 38699961
Fax : +86-20-38695185

2.6 ACCREDITATION

Our laboratories are accredited and approved by the following approval agencies according to

ISO/IEC 17025.
USA FCC Listed Lab No. 688188
China CNAS NO.L0446
China DILAC No.DL175
Canada Registration No.:8355A-1

2.7 OTHER INFORMATION REQUESTED BY THE CUSTOMER
N/A

FCCID: NOO-F0697-011
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3. EQUIPMENTSUSED DURING TEST

Application No.: ZJ00014445
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Name of Equipment Manufacturer Model Serial Number | Calibration Due
Radiated Spurious Emission

Spectrum Analyzer R&S ESU40 100106 2012-09-26
Biconical antenna ELECTRO-METRICS | BIA-30S 166 2012-10-14
log-periodical antenna |ELECTRO-METRICS|LPA-30 383 2012-07-30

Horn antenna ETS.LINDGREN 3117 00075824 2012-08-20

Horn antenna SCHWARZBECK BBHA9120D D752 2013-10-14
Signal Generator R&S SMLO03 103002 2012-09-02
FILTER TELONIC TTR95-3EE 50076 2012-09-06

Output Power/ Conducted Spurious Emission / Occupied Bandwidth/ Out of Band Rejection

Spectrum Analyzer |R&S ESU40 100106 2012-09-26
L.I.S.N SCHWARZBECK NSLK 8127 8127450 2012-08-21
Signal Generator R&S SMLO3 103002 2012-09-02
Intermodul ation/ Band Edge

signal generator Agilent N5182A MY50141210 |2012-09-26
signal generator Agilent E4438C MY 47272315 |2012-09-26
Spectrum Analyzer Agilent E4408B MY 49652135 |2012-09-26
Power splitter Agilent 11667A MY 42254304 |2012-09-02

FCCID: NOO-F0697-011
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Frequency Stablility

Constant

temperature& CEPREI CEEC-MSJ-60BE 11015 2012-05-15
humidity chamber

Spectrum Analyzer R&S ESU40 100106 2012-09-26
Signal Generator R&S SMLO03 103002 2012-09-02

FCCID: NOO-F0697-011
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4. TEST RESULTS

4.1 EUT OPERATION

Power supply:
Temperature:
Humidity:
Atmospheric Pressure:
Test requirement

Application No.: ZJ00014445 Page 9 of 308

AC 120V 60Hz
25.0°C
50 % RH
1005mbar
Fiber-optic distribution systems are a type of in-building

radiation system that receives RF signals from an antenna,
distributes the signal over fiber-optic cable, and then retransmits
at another location for example within a building or tunnel.
Most fiber-optic systems are signa boosters;, however, some
may be repeaters. These systems generally have two enclosures
typically called host (or local or donor unit) and remote. Some
systems may also have an optional expander box for fan-out to
multiple remotes. The system transmits downlink signals
from the remote unit to handsets, portables, or clients, and
transmits uplink signals via from the host unit. Usually but not
always the uplink goes through an intermediate amplifier to a
“donor” antenna.  Therefore both uplink and downlink must be
tested, unless filing effectively documents how connection of
uplink to donor antenna with or without an intermediate
amplifier will be prevented, such as for always only a cabled
connection to a base station. Fiber-optic systems are not
amplifiers (AMP equipment class) — they are equipment class
TNB or PCB. The same approval procedures aso apply for
multiple-enclosure systems connected by coax cable.

1) host unit

a) transmits uplink to base station via antenna thru coax,

passive interface unit , or active interface unit (amplifier)

b) sends base-station downlink via fiber-optic or coax to

remote

c) receives handset uplink via fiber-optic or coax from

remote

d) optional connection to expansion unit viafiber-optic

e) separate FCC ID from remote, unless electrically
identical

FCCID: NOO-F0697-011
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f) non-transmitting host unit

i) connects directly to a base station via coax cable but does

not connect to antenna or amplifier

i) Part 15 digital device subject to Verification, no FCC ID

2) remote unit

a) receives base-station downlink via fiber-optic or coax

from host, transmits via antenna to handsets

b) returns handset uplink viafiber-optic or coax to host

c) separate FCC ID from remote, unless electrically

identical

3) expansion unit

a) fiber-optic or coax from host

b) fiber-optic or coax fan-out to remote(s)

c) Part 15 digital device subject to Verification, no FCC ID

4) passiveinterface unit

a) contains attenuators, splitters, combiners

b) coax cable connection between host and base-station

c) passivedevice no FCCID

5) activeinterface unit

a) amplifies uplink signa from host unit for transmit by

donor antenna

b) attenuates downlink from donor antenna

Cc) coax cable connection between host and active interface

unit

d) usualy has separate FCC ID; in some cases could be

combined/included with host as one enclosure
The following three genera definitions follow from those
stated in the Part 22, 24, and 90 rule sections as listed above.
Two of the definitions replace previous EAB interna definitions
given for booster, repeater and extender. The genera term
“extender” is the same as booster, but booster should be used
rather than extender. The general term “trandator” is the same
as repeater, but repeater should be used rather than transl ator.
Externa radio frequency power amplifier (ERFPA) - any
device which, (1) when used in conjunction with a radio
transmitter signal source, is capable of amplification of that
signal, and (2) is not an integra part of a radio transmitter as

FCCID: NOO-F0697-011
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manufactured. The EAS equipment class AMP is used only
for an ERFPA device insarted between a transmitter
(TNB/PCB) and an antenna(hasonly one antenna port)
Booster is a device that automatically reradiates signals from
base transmitters without channel trandation, for the purpose of
improving the reliability of existing service by increasing the
signal strength in dead spots. An “in-building radiation system”
isasigna booster. These devices are not intended to extend the
size of coverage from the originating base station. A booster
can be either single or multiple channels.

Repeater is a device that retransmits the signals of other
stations. Repeaters are different from boosters in that they can
include frequency trandation and can extend coverage beyond
the design of the original base station. A repeater is typicaly
single channel but can also be multiple channels.

ERFPA (AMP) and boosters/repeaters (TNB/PCB) can
generally be authorized for al rule parts exceptl5 and 18.

Tests should be done with each typical signa. e.g., for F3E
emissions use 2500 Hz with 2.5 or 5 kHz deviation. Use of CW
signal for some tests is acceptable in lieu of actual emission, in
some cases when CW signal gives worst case.

The EUT include Host unit, expansion unit and remote
unit.

Only remote unit need FCC ID, Host unit and expansion nit
do not need separate FCC ID. The EUT beongs to
repeater(PCB)class.

FCCID: NOO-F0697-011
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4.2 TEST PROCEDURE & MEASUREMENT DATA

4.2.1 RF OUTPUT POWER

Test Date:
Test Method:

Test Requirement:

EUT Operation:

Status:

Conditions:

Test configuration:

16 April, 2012
FCC part 2.1046
2-11-04/EAB/RF

FCC part 22.913(a)& FCC part 24.232(a)& FCC 27.50

22.913(a): Maximum ERP. In general, the effective radiated power
(ERP) of base transmitters and cellular repeaters must not exceed 500
Watts.

24.232(a) The power of any emission outside of the authorized
operating frequency ranges must be attenuated below the transmitting
power (P) by afactor of at least 43 + 10log(P) dB.

27.50 the effective radiated power (ERP) of base transmitters and
cellular repeaters must not exceed 1000 Watts.

The output power of EUT be set to maximum value, the gain of EUT
be set to maximum value by software through the manufacture

Normal

700MHz DL and UL ports,850MHz DL and UL ports, 1900MHz DL
and UL ports

] DL ports

Signal Main Hub
Generator

Expansion Hub

Spectrum
RALU Analyzer

Antenna ports

Fig.1 Down Link Configuration

FCCID: NOO-F0697-011
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Test Procedure;

Remark:

Application No.: ZJ00014445 Page 13 of 308

| UL ports

Spectrum Main Hub
Analyzer

Expansion Hub

Signal
RAU Generator

Antenna ports

Fig.2 Up Link Configuration

RF out put power test procedure: (Conducted measurement)

a) Connect the equipment asillustrated, when the output power is
over the max value of the Spectrum Analyzer, add the attenuator
to avoid destroying the facility.

b) Set the center frequency of the Spectrum Analyzer to the assigned
transmitter frequency, key the transmitter ,and set the level of the
carrier to the full scale reference line.

c) Do not apply any tone to modulate the EUT

d) Adjust the Spectrum Analyzer for the following setting :

1) Resolution Bandwidth >> the carrier bandwidth
2) Video Bandwidth refer to standard requirement

€) Use spectrum analyzer channel power measurement

f) Record the frequencies and levels of carrier power

g) Caculatethe signal link way loss and final power value

Output power:

Power on Form 731 should be clearly understood as either composite
of multichannels or per carrier, If power is composite

Include in comments field: ”Power output listed is composite for
multi-channel operation.”

Check that the input drive level is at the maximum input rating and
maximum gain setting for al tests. Check both uplink and downlink
input level. See manual or brochures/technical description for
maximum rating. May need to check FCC identifier of transmitter
used for tests.

Confirm device cannot operate in saturation .Are there means to
control maximum power and to assure linear operation (use in system
configuration may be necessary ) ? How is saturation or
over-modulation prevented for pulsed signal inputs?

FCCID: NOO-F0697-011
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4.2.1.1 MEASUREMENT RECORD

Page 14 of 308

700MHz Band:
Down Link

LTE
Frequency Band (728MHz-746MHZz), Measure Max Out put power (dBm)

QPSK 16QAM 64QAM
728MHz 28.71 28.53 28.64
737 MHz 30.54 29.87 30.21
7T46MHz 30.37 29.54 30.23
Max valuein W
700 Band 1.13 0.97 1.05
850MHz Band:
Down Link

|GsSM | EDGE CDMA2000 | WCDMA

Frequency Band (869MHz-894MHz),Measure Max Out put power (dBm)

869 MHz 24.6 24.12 20.99 23.98
881.5MHz 25.4 25.01 21.94 25.14
894 MHz 25.35 24.65 21.39 24.64
Max vauein W
Cellular Band 0.35 0.32 0.16 0.33
Down Link

LTE
Frequency Band (869MHz-894MHz),Measure Max Out put power (dBm)

QPSK 16QAM 64QAM

869MHz 28.15 27.98 28.01
881.5 MHz 29.33 29.02 29.21
894MHz 28.48 28.39 28.34
Max valuein W
Cellular Band 0.86 0.80 0.83

FCC ID:

NOO-F0697-011
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Report No.. EM201200149 Application No.: ZJ00014445
1900MHz Band :
Down Link
GSM EDGE CDMA2000 WCDMA
Frequency Band (1930MHz-1995MHz),Measure Max Out put power (dBm)

1930MHz 25.01 24.92 22.17 24.57
1962.5MHz 28.5 28.37 25.64 27.57
1995MHz 28.37 27.92 24.73 27.09
Max valuein W
PCS Band 0.71 0.69 0.37 0.57
Down Link

LTE
Frequency Band (1930MHz-1955MHz),Measure Max Out put power (dBm)

QPSK 16QAM 64QAM
1930MHz 28.69 28.60 28.63
1962.5 MHz 31.80 31.02 31.60
1995MHz 31.20 31.30 31.40
Max valuein W
PCS Band 151 1.35 1.45

Remark: test in single channel status, output power istest in full amplifying status

FCCID: NOO-F0697-011
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4.2.2 CONDUCTED SPURIOUS EMISSIONS

Test Date:
Test Method:

Test Requirement:

Status

Conditions

Application

Test configuration

16 April, 2012
FCC part 2.1051

FCC part 22.917(a)& FCC part 24.238(a)& FCC 27.53

22.917(a): The power of any emission outside of the authorized
operating frequency ranges must be attenuated below the transmitting
power (P) by afactor of at least 43 + 10log (P) dB.

24.238(a) The power of any emission outside of the authorized
operating frequency ranges must be attenuated below the transmitting
power (P) by afactor of at least 43 + 10log(P) dB.

27.53 The power of any emission outside of the authorized

operating frequency ranges must be attenuated below the transmitting
power (P) by afactor of at least 43 + 10log(P) dB.

The output power of EUT be set to maximum value ,the gain of EUT
be set to maximum value by software through the manufacture

Normal

700MHz DL and UL ports,850MHz DL and UL ports, 1900MHz DL
and UL ports

| DL ports

Signal Main Hub
Generator |

Expansion Hub

Spectrum
RAU Analyzer

| Antenna ports

| Anaryzer ﬂ

Expansion Hub

Signal
RAU Generator

Antenna ports

FCCID: NOO-F0697-011



Report No.: EM201200149

Test Procedure:

Application No.: ZJ00014445 Page 17 of 308

| UL ports

Spectrum Main Hub
Analyzer

Expansion Hub

Signal
RAU Generator
| Antenna ports
Fig.2 Up Link Configuration

RF Signal Spectrum

Generator Analyzer
Normal
Modulation Signal .
Gernarator Filter by-pass

Standard Notch
EUT —O«f— Transmitter po Filter

Load

Conducted Emission test procedure:

a)Connect the equipment asillustrated, when the output power is over
the max value of the Spectrum Analyzer ,add the attenuator to avoid
destroying the facility.

b)Set the center frequency of the Spectrum Analyzer to the assigned
transmitter frequency ,key the transmitter ,and set the level of the
carrier to the full scale referenceline.

c)Do not apply any tone to modulate the EUT

d)Adjust the Spectrum Analyzer for the following setting :

1) Resolution Bandwidth,(base the standard, apply the different
set).her is 100KHZ for frequency band less thanlGHZ ,1MHz
for frequency over 1GHz;

2)Video Bandwidth refer to standard requirement

e)Adjust the center frequency of the spectrum analyzer for
incremental coverage of the range from:

Use spectrum analyzer channel power measurement

1)the lowest radio frequency generated in the equipment ,it can be
9KHZ base the test method ,here select 30OMHz as lowest frequency
start point;

2) the highest radio frequency shall  higher than 10 times of carrier
frequency.

f)Record the frequencies and levels of carrier power

FCCID: NOO-F0697-011
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The notch filter is used for avoid the EUT fundamental carrier output
power making the spectrum overload and the harmonic spurious
brought it.

When the EUT fundamental carrier is not enough to make the
status ,the notch filter could be not used.

FCCID: NOO-F0697-011
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4.2.2.1 MEASUREMENT RECORD
700MHz Band
700MHz-LTE-QPSK downlink (lowest frequency) 30MHz-1GHz

Agilant Specirum Analyzer - Swept SA (Pratatype - Limtied Saie Alowes]
T i 2 HEE: b ALk 40 Pra g 29, 2112
Marker 1 418000000000 MHz ) Avyg T'.rpl_u:Lu-.u-FwT e
PHD: Fast Ly THE: Fres Rur AvaiHold; 55101 T
IFGain:l e Arten: 40 dB DET

sdly Ref 30,00 dBm

H T e PO LN T
|

Start 30.0 MHz i : ~ Stop 1.0000 GHz
#Res BW 100 kHz FVEW 300 kHz Sweep 927 ms (601 pts)

ALk 013558 50 PRUAgE 24, 2112
A g Typec Log-Fwr TREALE

PHD: Fazn Tp THE: Fres Run AyveiHeld; 58101

IFGain: ma Arten: 40 dB

Peak Search

Next Pk Left

Start 1.000 GHz i : ~ Stop 10.000 GHz
#Res BW 1.0 MHz FVEW 3.0 MHz Sweep 15.0 ms (601 pts)

Ly STATLS 53 Align Maw, All rEqurL

FCCID: NOO-F0697-011
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700MHz -LTE-QPSK downlink (middle frequency) 30OMHz-1GHz

Agikent Specirum Analyzer - Swept S Pratatype - Limfed Seie Llkwed)
] i 3 HEE: By A kin [CHE: 17 PRaag 2, 310 12
Marker 1 435.783333333 MHz g Typec Log-Fwr

PR Fase g THIg: Fres Run AvgiHold: 504

IF Gain:L it Agten: 40 4B

Ref 30,00 dBm

I E—
Start 30.0 MHz
#Res BW 100 kHz FWEW 300 kHz

Peak Search

ki
Av g Types Log-Pwr
PO e e TTIE: Fres Run AvgiHeld: TRID
IF Gain:L it Arten: 40 48

e e e R R

I E— I E—
Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz FWEW 3.0 MHz Sweep 15.0 ms (601 pis)

& STATLS 5y Adign Now, All rrql.-.r

FCCID: NOO-F0697-011
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700MHz -LTE-QPSK downlink (highest frequency) 30MHz-1GHz

gkl Specirum Analyzer - Swept 58
Ll ]

Pratatype - Limfed Seie Llkwed)
E HEE: b & UL 51 PR g 2, 21112
Marker 1 487.516666667 MHz

A g Typec Log-Fwr TRALE
PHO: Fast Ly Trig: Frea Run AvaiHeld; 311 1'.-p§
IFGain:| ma Arten: &0 48 CET

iidiv - Ref 30,00 dBm

1

TR NPT b gy e i

Start 50.0 MHz

#Res BW 100 kHz FVEW 300 kHz

Avy Tl,rp-; Lag-Pwr T Peak Search
PHD: Fast Ly 118 Fres Rur Avai-aeld; E2M0
IF Gain:] ma Artan: 40 dB

Next Pk Left

13
PR R P SR R

Start 1.000 GHz

} ~ Stop 10,000 GHz
#Res BW 1.0 MHz FVEW 3.0 MHz Sweep 15.0 ms (601 pts)

Ly STATLS 53 Align Maw, All rEqurL

FCCID: NOO-F0697-011
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700MHz -LTE-QPSK uplink (lowest frequency) 3S0OMHz-1GHz

Marker 1 451.55uunnnn MHz

gikent Specirum Analyzer - Swept 5A (Pratatype - Limied Saie Llkwes)

: L L 113 THE5C Prlig 24, 21112
A g Typec Log-Fwr TEALE
PHD: Fast Ly 1HE: Fres Rur Ay pi-eld > 101101 T
IFGain:| ma Arten: 30 dB CET

Ref 20,00 dBm
I Trace 1 Pas:

preukn gt rmren ol Pty 4 B

Start 30.0 MHz
#Res BW 100 kHz

' ) " Stop 1.0000 GHz
FVEW 300 kHz #Sweep 60.0 ms (601 pts)

. T
Ay Typa: Log-Fwr T Peak Search
PHD: Fast Ly 118 Fres Rur AvaiHeld; TIH v
IFGain:l e Arten: 30 dB

Next Pk Left

Start 1.000 GHz
#Res BW 1.0 MHz

. - Stop 1iﬂ.,.IZIlJEI GHE.
FVEW 3.0 MHz #Sweep 60.0 ms (601 pts)

Ly STATLS 53 Align Maw, All rEqurL

FCCID: NOO-F0697-011
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700MHz -LTE-QPSK uplink (middle frequency) 3S0OMHz-1GHz

Agilant Specirum Analyzer - Swept SA (Pratatype - Limtied Saie Alowes]
T I £ + B .-]‘: Kird 03:17:40 PG 249, 51112
Marker 1 479,433333333 MHz Ay Typas Log-Pwr e
PHD: Fast Ly 1HE: Fres Rur Ay pi-eld > 101101 T
IFGain:l e Arten: 30 dB DET

Ref 20,00 dBm
I Trace 1 Pass

! Next Pk Left

" f
WATTET L L TR AT RES A S

|
|
|
!
|
|
|

Start 30.0 MHz i . ~ Stop 1.0000 GHz
#Res BW 100 kHz FVEW 300 kHz #Sweep 60.0 ms (601 pts)

ki
Avyg Type: Log-Pwr Peak Search
i raat T Trig: Fres Rum AvgHald: Z101
IFGain: ma Arten: 30 dB

Next Pk Left

Start 1.000 GHz i . ~ Stop 10.000 GHz
#Res BW 1.0 MHz FVEW 3.0 MHz #Sweep 60.0 ms (601 pts)

Ly STATLS 53 Align Maw, All rEqurL

FCCID: NOO-F0697-011
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700MHz -LTE-QPSK uplink (highest frequency) 3S0OMHz-1GHz

Apilent Specirum Asalyzer - Swegt 54 [Proteiype . Limited Sale Alvwed)
P 1 o N 0127 12 P g 2, I
forg Type: Log-Fwr
el Trig: Fras Run Arwg|Haldo 109101
IF Gain:l nw Attanc 30 48
Moxt Peak

Mext Pk Left

1

¢

H 1 L IR RERTY LN PR
LTy N R e e TN I e i e T e

Start 30.0 MHz & i : ~ Stop 1.0000 GHz
#Res BW 100 kHz #WBW 300 kHz #Sweep 60,0 ms (601 pts)

Peak Search

ki
A g Typec Log-Fwr
PHD: Fazn Ta THE: Fres Run AveiHeld: F301
IFGain: ma Arten: 30 dB

Next Pk Left

Start 1.000 GHz i . ~ Stop 10.000 GHz
#Res BW 1.0 MHz FVEW 3.0 MHz #Sweep 60.0 ms (601 pts)

Ly STATLS 53 Align Maw, All rEqurL

FCCID: NOO-F0697-011
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700MHz-LTE-16QAM downlink (lowest frequency) 30MHz-1GHz

Agikenl Speciyum Analyzer - Swept S Pratatype - Limfed Seie Llkwed)
L I 4 + b S8 PR 2, BT

- ! . Ly
Marker 1 571, 260000000 MHz Ay Typac Log-Pwr e
PRO: Fast L, 111G Free Run AvgiHold: 5189 T
IFGain:l e Arten: 40 dB DET

Ref 30.00 dBm

Byt e gt e il v'.-:-';'-,-#65-"*.’5&.*‘.-‘4.1!&1’1‘ g T T st s tabibi e g
1

Start 30.0 MHz i 2 ~ Stop 1.0000 GHz
#Res BW 100 kHz FVEW 300 kHz Sweep 92.7 ms (1001 pts)

Ly STATLS 53 Align Maw, All rEqurL

! [ a HEE: By . N

Marker 1 7.219000000000 GHz Avyg Type: Log-Pwr
PO e e TTIE: Fres Run AvaiHald; TT89
IFGain:L i Agtan: 40 48

Agikent Specirum Analyzer - Swept S
! OEaq2 PR A =,

Peak Search

Ref 30,00 dBm

"I
T ST ST I G T .5’1*‘”'""".“"""':*11'*""H"ﬂ"""‘*" '_._J.'-l,‘hl._'u-.'u_*h‘r'_ll 'I.-.-."-"ﬁ'l-'-ﬁ'l;l.r‘h"-v‘-.""-u

I E— N I T—
Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz FWEW 3.0 MHz Sweep 150 ms (1001 pis)

& STATLS 5y Adign Now, All rrql.-.r

FCCID: NOO-F0697-011
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700MHz -LTE-16QAM downlink (middle frequency) 3S0OMHz-1GHz

Agikent Specirum Analyzer - Swept S Pratatype - Limfed Seie Llkwed)
1 ¥ B %4050 PRAGE =, =111

Marker 1 571.260000000 MHz Avyg Type: Log-Pwr
BRD: Fast g TTIG: Frae Fum BvgiHold=>aama
IF Gain:L i Agtan: 40 48

Ref 30,00 dBm

¢ |

L'-—u-w#*ﬂ'r"-.-.-fa1a._-.;-r.-¢-.:.-'~ R T e Wit ottt
|

— " I ———
Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz HVEW 300 kHz Sweep 92.7 ms (1001 pis)

Agikent Specirum Analyzer - Swept S

! [ a HEE: By . N

Marker 1 2. 206000000000 GHz Avyg Type: Log-Pwr
PO e e TTIE: Fres Run AvaiHald; 61089
IFGain:L i Agtan: 40 48

Peak Search

Ref 30,00 dBm

"l
! TP e Ty et SN R Lt g L T
JPETAE e ot V], g Aperif e L REELRT ; ™

1
ety
1
1

I E— N I T—
Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz FWEW 3.0 MHz Sweep 150 ms (1001 pis)

& STATLS 5y Adign Now, All rrql.-.r

FCCID: NOO-F0697-011
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700MHz -LTE-16QAM downlink (highest frequency) 30OMHz-1GHz

Agikent Specirum Analyzer - Swept S Pratatype - Limfed Seie Llkwed)
L) HEE K 1522557 Priagy 24, 21112

Marker 1 501420000000 MHz - Ag Type: LogPwr m R
e e T i Frea Fun AvgHeld 833

WialniLw — AEben: 40 48

Ref 30,00 dBm

1

iy s Bl H".'-\.L Py fwired it ol PR PR s -1'1.-'-1 R il Wil g - bl

S
Start 30.0 MHz
#Res BW 100 kHz FWEW 300 kHz

Agikent Specirum Analyzer - Swept S
L i 3 HEE: By A kin 1%: e
Marker 1 3142000000000 GHz Aug Type: Log-Fwr r gl
TR Fem o TTIG: Free Run Avgield: 5169
IFGain:l o Arten: &0 d8

Ref 30,00 dBm

| ! -_

Il‘ Y My, PRI U L e g
oL !

[

L 1 N I T—
Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz FWEW 3.0 MHz Sweep 150 ms (1001 pis)

& STATLS 5y Adign Now, All rrql.-.r

FCCID: NOO-F0697-011
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700MHz -LTE-16QAM uplink (lowest frequency) 30MHz-1GHz

Agilent Specirum Analyzer - Swept SA
7] 1] 2 SEE by F. N
Marker 1 904. 940000000 MHz Avyg Type: Log-Pwr

PR Fase g THIg: Fres Run Ay giold> 88
IF Gainil im Asten: 20 dE

Pratatype - Limfed Seie Llkwed)
O35258 PR =, =111

Ref 10,00 dBm

| |
1 il
P I P SIS Wi g oy _|.+|;“._5_,:.J.lnl'.l.-_‘j...-J‘L__-L-.HJ._-_\l_.- el PR TR

I E—
Start 30.0 MHz

" Stop 1.0000 GHz
#Res BW 100 kHz WVEW 300 KHz

Sweep 92.7 ms (1001 pis)

Agikent Specirum Analyzer - Swept S
gl ¥

W ¥ L d‘_ K OEEH 28 PrAAGE 2, 21112
Marker 1 2.467000000000 GHz Aug Type: Log-Fwr - gl

PR Fas g 1T Fres Run Aygield: 4549
IF Gainil im Asten: 40 4B

Ref 0.00 dBm

| | )
| -M-L e e "T'-'h'fﬂ"u"ml"ﬂ'-ﬂ.
|

it iy bl i o e et

I E—
Start 1.000 GHz

~ Stop 10.000 GHz
#Res BW 1.0 MHz WVEW 3.0 MHz

Sweep 150 ms (1001 pis)

& STATLS 5y Adign Now, All rrql.-.r

FCCID: NOO-F0697-011
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700MHz -LTE-16QAM uplink (middle frequency) 30MHz-1GHz

Agikent Specirum Analyzer - Swept S Pratatype - Limfed Seie Llkwed)
] i 3 HEE: By A kin 13502 PR =, 310 12
Marker 1 794. 360000000 MHz g Type: Log-Fwr
PR Fase g THIg: Fres Run AvgiHold: 2358
IF Gain:L it Agten: 20 48

Ref 10,00 dBm

9 = S T T T P
bt b R i o e s gl qr...-.-_l.lJ,-L.m,h-l-l,d.. o o binf

| -
| 4
!
|

L |
Start 30.0 MHz
#Res BW 100 kHz FWEW 300 kHz

Agikent Specirum Analyzer - Swept S

z = Aol ki 15554 e 2, 21

Marker 1 2.458000000000 GHz Avyg Type: Log-Pwr T Peak Search
MO Fast L TTI:Free Rum BvEiHeld: 45089
IF Gain:L it Azten: 0 48

Ref 0.00 dBm

*1

| | ] i
' -.L..,v..+-.;+u.~"h-nlh'-f"'-'4-'--4-*"-J.F-*-,..J..r.-,.y-.-.-.ura»-.t-l.'-.ni“'ﬂ-*'l-‘"""-WJ"-""""“'"""

Ty J.l.,,'.a.,-,w:-.,._.b"‘f-"

S W—— N I T—
Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz FWEW 3.0 MHz Sweep 150 ms (1001 pis)

& STATLS 5y Adign Now, All rrql.-.r

FCCID: NOO-F0697-011
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700MHz -LTE-16QAM uplink (highest frequency) 30MHz-1GHz

Agikent Specirum Analyzer - Swept S Pratatype - Limfed Seie Llkwed)
1 - K 15250254 PRt gy 24, 21112

Marker 1 794.360000000 MHz - Mg Type: Log-Pur
B rase o Trig: Fres Run AvgHold; 1769
IFGain: | ey Argten: 20 d8

Ref 10,00 dBm

T PP A I T P

L"fr---‘ el e "".-"Ih"‘""lf\l ey -l'dpk"l""“—fﬂ,"r-rfr byt

| m;
|

Etﬂr‘t 30.0 MHz
#Res BW 100 kHz FWEW 300 kHz

ki
vy Types Log-Fwr Peak Search
e rse o Trig: Fres Run AvgiHold: 6459
IF Gain:L it Azten: 0 48

T Tt L L L TP e )

s i et

Start 1.000 GHz ~ Stop 10.000 GHz
#Res BW 1.0 MHz WVEW 3.0 MHz Sweep 130 ms 1:'| 001 pis)

& STATLS 5y Adign Now, All rrql.-.r

FCCID: NOO-F0697-011
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700MHz-LTE-64QAM downlink (lowest frequency) 30MHz-1GHz

Apikent

Speoirum Analyzer - Swept 5A Pratatype - Limtied Sete Lkl
L k. k L. |'T: K

Marker 1 559620000000 MHz b Aug Type: Log-Pur

PRO: Fase Ly g Free Rum AvaiHeld; B89
IFGain:] me Arten: 40 dB

Ref 30.00 dBm

TR WY S AR e B wdar-.u-‘t» gl 1'4.1-. e L

Start 30.0 MHz i . ~ Stop 1.0000 GHz
#Res BW 100 kHz FVEW 300 kHz Sweep 92.7 ms (1001 pts)

. (3448 PriAge =, LT
Av g Types Log-Pwr
PO e e TTIE: Fres Run BvgiHald: 47859
IF Gain:L it Arten: 40 48

Peak Search

Ref 30,00 dBm

1

H- v e P -.J-Ulh ‘-.'l'n i n__‘_;,-_;‘_,I,-*-.*l.i."lr.-N—.--"'l'r [t g™, T e l‘l"‘
Li oy Al ke

Etar‘t 1.000 GHz ~ Stop 10.000 GHz
#Res BW 1.0 MHz WVEW 3.0 MHz Sweep 130 ms 1:'| 01 pis)

& STATLS 5y Adign Now, All rrql.-.r

FCCID: NOO-F0697-011
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700MHz -LTE-64QAM downlink (middle frequency) 3S0OMHz-1GHz

Agikenl Speciyum Analyzer - Swept S Pratatype - Linmied Sei Akeed)

T L0240 100 PRAAGE 2, BT

7 s F. XN
Marker 1 571, 260000000 MHz Ay Typac Log-Fwr e
BRD: Fast g THIE: Free U AvEiHold; 2G5
IF Gain:] ma Artan: 40 dB

Ref 30.00 dBm

1 i | L e il
"i-'1.|'1-r-.1'.4-.*'*‘;-!-:--._»'lrH-",'*.h.-{-.:-.d:m‘p.-'ﬁ-e.-'ﬂ&-!‘l:n:.l.-'=-'-1-"-'J.f.l’q-!'ﬁ'r.h-h‘-.ﬂ'4-|‘-'-"rv'r‘ Lt L e

|
|
|
|
|
|
|
|
i
|

Start 30.0 MHz i 2 ~ Stop 1.0000 GHz
#Res BW 100 kHz FVEW 300 kHz Sweep 92.7 ms (1001 pts)

Ly STATLS 53 Align Maw, All rEqurL

Agikent Specirum Analyzer - Swept S

¥ O3:85225 PRGN =4,

] % REEL o i
Marker 1 2. 206000000000 GHz Avyg Type: Log-Pwr ke
PO e e TTIE: Fres Run AvaiHold: 22089 TeRE
IFGain:L i Agtan: 40 48

Ref 30,00 dBm

!H.\'ai_ ."{-;i_\'ﬂ"'"""""'ll'hh"‘}h" l‘""'-""'ifl‘.ﬂ'u4-\-'-ll'rf-""'-'-'I“"‘"l‘""'l"l""m"""F"'H' e "“’hi'h'l"l',Tu"""'l"]"-i"“""1"l'-"""-

Start 1.000 GHz ~ Stop 10.000 GHz
#Res BW 1.0 MHz WVEW 3.0 MHz Sweep 130 ms 1:'| 001 pis)

& STATLS 5y Adign Now, All rrql.-.r

FCCID: NOO-F0697-011
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700MHz -LTE-64QAM downlink (highest frequency) 30OMHz-1GHz

Agilent Specirum Analyzer - Swept SA {Pratatype - Limiied Seie Alirwes]
T I s hEE: b L T3 2o PP 2, ST 12
Marker 1 478, 140000000 MHz ) Ay Typac Log-Pwr e

BRD: Fast g THIE: Free U ByvgiHald; 58G9 Tere

IFGain:l e Arten: 40 dB DET

10 diidly Ref 30.00 dBm

1 -
l ol - oy | sl e PP .I_"‘H-'..-'J"J'i'-lh“ TSR [T 'H"-'. [PREE R ALY R _r-.u.‘lb_'-| il 1{-{.
1

Start 30.0 MHz i 2 ~ Stop 1.0000 GHz
#Res BW 100 kHz FVEW 300 kHz Sweep 92.7 ms (1001 pts)

Agikent Specirum Analyzer - Swept S
T i 3 HEE: By A kin (1% 50505 PRAAgr =, 310 12
Marker 1 2.233000000000 GHz g Typec Log-Fwr

PR Fas g 1T Fres Run AvgiHold; savg

IF Gain:L it Agten: 40 4B

Peak Search

Ref 30,00 dBm

|
N

i' T g, 4"-"4“"u.+'--.'_.f.h.-.-..J-‘J.L..-e.h-.-h'r"‘-'.wi-"-"J-~*"-'H‘-"‘L~'*"'-"-“"'l.-"*M,a'#,..l.-.;..-r.-.u-“.-a..-‘p.+
i LT
|

Start 1.000 GHz ~ Stop 10.000 GHz
#Res BW 1.0 MHz WVEW 3.0 MHz Sweep 130 ms 1:'| 001 pis)

& STATLS 5y Adign Now, All rrql.-.r

FCCID: NOO-F0697-011
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700MHz -LTE-64QAM uplink (lowest frequency) 30MHz-1GHz

Agikent Specirum Analyzer - Swept S Pratatype - Linmied Sei Akesed)
7] r m

. O353049 PriAge =, =112

Marker 1 794.360000000 MHz - Mg Type: Log-Pur m
B rase o Trig: Fres Run AvgiHeld: 6758
IFGain:l o Argten: 20 d8

Ref 10,00 dBm

T '."'-H'L o v bl 4.‘+._-L|| i e e Yoy, -‘H'L! i)l iledira
|

I I— A I— —
Start 30.0 MHz Stop 1.0000 GHz
#Res BW 100 kHz HVEW 300 kHz Sweep 92.7 ms (1001 pis)

ki
Ay Types Log-Pwr T Peak Search
PR Fas g 1T Fres Run AvgiHold: 5258
IF Gain:L it Azten: 0 48

Ref 0.00 dBm

-L ) | ittt "'J!"'r'-"r"‘“"*-l'i'-‘-‘,,.v'......-..._ -r-\‘\*-l"".u-='-""\-"'-"""‘!'I’-"l’a.-.1'-‘l'-'.“-""I"‘H" ""-1-“‘-."’-+J:.L~"-4.J.a.3.
(b et

I
L
|
|

Start 1.000 GHz ~ Stop 10.000 GHz
#Res BW 1.0 MHz WVEW 3.0 MHz Sweep 130 ms 1:'| 01 pis)

& STATLS 5y Adign Now, All rrql.-.r

FCCID: NOO-F0697-011
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700MHz -LTE-64QAM uplink (middle frequency) 30MHz-1GHz

Agikent Specirum Analyzer - Swept S Pratatype - Limbied Sale Ll
e L. . W 1525042 Prdagy 24, 21112

Marker 1 794.360000000 MHz - Mg Type: Log-Pur
B rase o Trig: Fres Run AvgiHeld: 2266
IFGain:l o Argten: 20 d8

Ref 10,00 dBm

4!
, Jj I -'4.:. ol islisigh Ml o
WA TIRRFITY S " .-.'1‘5'!‘14.'rul-.'..'ru-'i-'-f."-'-.vl-"m'h_i"_-'l-.-f-"F.II'l-.‘ el e L SR B L

S
Start 30.0 MHz
#Res BW 100 kHz FWEW 300 kHz

Agikent Specirum Analyzer - Swept S
L i . HEE! b ki IFEAITT Praagy 29, 2 Faak Suarch
Marker 1 3.445000000000 GHz Avyg Type: Log-Pwr AT B arg
PR Fas g 1T Fres Run AvgiHold: THGG Tive
IF Gain:L it Azten: 0 48

Ref 0.00 dBm

I,

i ud 1-Lup-.a.".a.-‘r‘ﬂ'r‘-"'-‘r-"*J'"“'"-" iy
.

I E— N I T—
Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz FWEW 3.0 MHz Sweep 150 ms (1001 pis)

& STATLS 5y Adign Now, All rrql.-.r

e

FCCID: NOO-F0697-011
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700MHz -LTE-64QAM uplink (highest frequency) 30MHz-1GHz

Agilent Specirum Analyzer - Swept SA {Pratatype - Limiied Seie Alirwes]
T i 2 HEE: b ALk 3:54: 10 Praiga 29, 21112
Marker 1 794, 360000000 MHz ) Ay Typac Log-Pwr e

BRD: Fast g THIE: Free U BygiHald: 1489 Tere

IFGain:l e Arten: 20 dB DET

10 diidly Ref 10,00 dBm

TRy pep ymp PP pepe e RTEE U AT SRR
|

Start 30.0 MHz i 2 ~ Stop 1.0000 GHz
#Res BW 100 kHz FVEW 300 kHz Sweep 92.7 ms (1001 pts)

ki
vy Types Log-Fwr Peak Search
e rse o Trig: Fres Run AvgiHeld; 5158
IF Gain:L it Azten: 0 48

Ref 0.00 dBm

.*1

i | X xd
LJ-... ﬂ.j e Hod \*"-"T "l".F"'"lL"f-'-Th ikl Setagufeh J‘M""H""d R h; A Lt el
By e 51

I E— N I T—
Start 1.000 GHz Stop 10.000 GHz
#Res BW 1.0 MHz FWEW 3.0 MHz Sweep 150 ms (1001 pis)

& STATLS 5y Adign Now, All rrql.-.r

FCCID: NOO-F0697-011
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Cellular Band
Cdlular-GSM downlink (lowest frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz —-35.15 dBm

Ref 30 dBm Att 60 dB SWT 100 ms 474.260000000 MHz

10

D1 -13 dB:

20

|50

=70

Start 30 MHz 97 MHz/ Stop 1 GHz

Cellular-GSM downlink (lowest frequency) Above 1GHz

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz -35.33 dBm

Ref 30 dBm Att 40 dB SWT 55 ms 1.980769231 GHz

30

20

10

F-10

D1 -13 ¢iBm

[~-60

=70

Start 1 GHz 900 MHz/ Stop 10 GHz

Date: 24.MAY.2012 08:55:10

FCCID: NOO-F0697-011
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Application No.: ZJ00014445

Cellular-GSM downlink (middle frequency) 30MHz-1GHz

RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -35.31 dBm
Attt 60 dB SWT 100 me 553.800000000 MHZ

D1 -13

F-20

|50

|60

=70

Start 30 MHz

97 MHz/ Stop 1 GHz

Cellular-GSM downlink (middle frequency) Above 1GHz

®

Ref 30 dBm

RBW 1 MHz Marker 2 [Tl ]
VBW 3 MHz E
Att 40 dB SWT 55 ms

Markgr

EH
14 k]
i

10

D1 -13 ¢

-20

-30

~-50

—-60

=70

Start 1 GHz

900 MHz/ Stop 10 GHz

FCCID: NOO-F0697-011
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Cellular-GSM downlink (highest frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -36.04 dBm

Ref 30 dBm Att 60 dB SWT 100 me 470.380000000 MHZz

D1 -13 (dB

=70

Start 30 MHz 97 MHz/ Stop 1 GHz

Cellular-GSM downlink (highest frequency) Above 1GHz

® RBW 1 MHz Marker 2 [Tl ]
VBW 3 MHz 35.98 dBm

Ref 30 dBm Att 40 dB SWT 55 ms 1.951923077 GHz

30 Markqr 1 [T1
-34.56 dBm

20

10

D1 -13 ¢Bm

F-20

-30

W_{._m LW IR 2 s

--50

~-60

=70

Start 1 GHz 900 MHz/ Stop 10 GHz

FCCID: NOO-F0697-011
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Cellular-GSM uplink (lowest frequency) 3S0OMHz-1GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -52.86 dBm
Ref 0 dBm Att 30 dB SWT 100 ms 796.300000000 MH=z
0
|10
D1 -13 B
== [,
|30
|40
5o .
|60 Il |
WMMWWWWW wh’“lwlww,wlmu

Start 30 MHz 97 MHz/ Stop 1 GHz

Cellular-GSM uplink (lowest frequency) Above 1GHz

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 34.79 dBm

Ref 20 dBm Att 40 dB SWT 180 ms 3.495192308 GHz

20

10

g“
4 K]
i

0

F-10

—-20

-80

Center 5.5 GHz 900 MHz/ Span 9 GHz

FCCID: NOO-F0697-011
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Application No.: ZJ00014445

Cdlular-GSM uplink (middle frequency) 30MHz-1GHz

@

Ref 0 dBm

RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -53.04 dBm
Attt 30 dB SWT 100 me 796.300000000 MHZ

0

10

D1 —-13 B
== |,
-30
-40
--50
--60

70

i
¢
%

|80

50

-100

Start 30 MHz

97 MHz/ Stop 1 GHz

Cellular-GSM uplink(middle frequency) Above 1GHz

®

Ref 20 dBm

RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 35.37 dBm
Att 40 dB SWT 180 ms 3.581730769 GHz

20

10

g“
4 K]
i

0

F-10

—-20

Center 5.5 GHz

900 MHz/ Span 9 GHz
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Cellular-GSM uplink (highest frequency) 3S0OMHz-1GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -53.01 dBm
Ref 0 dBm Att 30 dB SWT 100 ms 796.300000000 MHz
8]
10
D1 -13 B
== [,
30
-40
--50
60 I
Rt S CEVERE SUNTAACLTT SR FY SPTY | GPRRVON Y BV SN MWWAJ "WVLLIZRNE TR MY

-70

-850

90

-100

Start 30 MHz 97 MHz/ Stop 1 GHz

Cellular-GSM uplink (highest frequency) Above 1GHz

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 34.71 dBm

Ref 20 dBm Att 40 dB SWT 180 ms 3.538461538 GHz

g“
4 K]
i

" mw"“”"" by by

-80

Center 5.5 GHz 900 MHz/ Span 9 GHz
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Cedllular-EDGE downlink (lowest frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -35.29 dBm

Ref 30 dBm Att 60 dB SWT 100 me 553.800000000 MHzZ

D1 -13 (dB

F-20

|
;
|
|
s
i
a
g

|50

|60

=70

Start 30 MHz 97 MHz/ Stop 1 GHz

Cellular-EDGE downlink (lowest frequency) Above 1GHz

® RBW 1 MHz Marker 2 [Tl ]
VBW 3 MHz 36.06 dBm

Ref 30 dBm Att 40 dB SWT 55 ms 1.951923077 GHz
30 Markdr 1 [T1
- 2 dBm
oo 8 69 GHz
[MAZH|
===,
o
F-10

D1 -13 ¢Bm

Center 5.5 GHz 900 MHz/ Span 9 GHz

FCCID: NOO-F0697-011
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Cedllular-EDGE downlink (middle frequency) 3S0MHz-1GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -34.81 dBm

Ref 30 dBm Att 60 dB SWT 100 me 301.600000000 MHzZ

D1 -13 (dB

F-20

|50

|60

=70

Start 30 MHz 97 MHz/ Stop 1 GHz

Cedllular-EDGE downlink (middle frequency) Above 1GHz

® RBW 1 MHz Marker 2 [
VBW 3 MHz

Ref 30 dBm Att 40 dB SWT 55 ms 1.9375

30 Markgr 1 [T1]]

EH
14 k]
i

10

D1 -13 ¢Bm

-20

-30

~-50

—-60

=70

Center 5.5 GHz 900 MHz/ Span 9 GHz
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Cdlular-EDGE downlink (highest frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -35.32 dBm

Ref 30 dBm Att 60 dB SWT 100 me 458.740000000 MHZz

D1 -13 (dB

F-20

|50

|60

=70

Start 30 MHz 97 MHz/ Stop 1 GHz

Cedllular-EDGE downlink (highest frequency) Above 1GHz

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 35.98 dBm

Ref 30 dBm Att 40 dB SWT 55 ms 3.581730769 GHz

30 Markdr 2 [T1]]

1923077 GHz

EH
14 k]
i

10

D1 -13 ¢Bm

-20

-30

~-50

—-60

=70

Start 1 GHz 900 MHz/ Stop 10 GHz

FCCID: NOO-F0697-011
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Cedllular-EDGE uplink (lowest frequency) 30MHz-1GHz

® RBW 100 kHz Marker 2 [T1 ]
VBW 300 kHz -56.92 dBm
Ref 0 dBm Att 30 dB SWT 100 ms 854.500000000 MH=z
[s} Marker| 1l [Tl
—-53t11 dBm
l-10 ol 200000p00 ME
D1 -13 (B
=3 |,
30
40
I--50 +
2
y
|60
RS AT NWARY *W.W-WMMMALH AR
70
80
90
-100
Start 30 MHz 97 MHz/ Stop 1 GHz

Cedllular-EDGE uplink (lowest frequency) Above 1GHz

® RBW 1 MHz
VBW 3 MHz

Ref 20 dBm Att 40 dB SWT 180 ms
20
10
0
-10
D1 -13 {iBm
~-20
-30 T
v
- D I s At A "
Cathrme by P T I 2 ST VR LIRS v Y S W
F-50
~-60
=70
-80
Center 5.5 GHz 900 MHz/ Span 9 GHz
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Cedllular-EDGE uplink (middle frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -53.09 dBm

Ref 0 dBm Att 30 dB SWT 100 ms 796.300000000 MHZz

0

-10

D1 —-13 [HdBm

F-30

-40

|--50

|--60

|-70

18
:
;

-80

-20

-100

Start 30 MHz 97 MH=z/ Stop 1 GH=z

Cedllular-EDGE uplink(middle frequency) Above 1GHz

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 35.37 dBm

Ref 20 dBm AttC 40 dB SWT 180 ms 3.581730769 GHz

E -
4 L]
i

Center 5.5 GHz 900 MHz/ Span 9 GHz
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Cedlular-EDGE uplink (highest frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -53.31 dBm

Ref 0 dBm Att 30 dB SWT 100 me 796.300000000 MHzZ

0

10

D1 -13 (B

== |,

320

F-40

F-50

--60

MWM TPNRT VLV P VORI AN RS ATV

70

i
:
|

|80

50

-100

Start 30 MHz 97 MHz/ Stop 1 GHz

Cedllular-EDGE uplink (highest frequency) Above 1GHz

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 34.75 dBm

Ref 20 dBm Att 40 dB SWT 180 ms 3.538461538 GHz

20

10

g“
4 K]
i

0

F-10

—-20

F-30

g AN " " Y

7»4)1‘"’ N v IR, AWLNWWANWMNNLWW.”W

~-50

[~-60

--70

-80

Center 5.5 GHz 900 MHz/ Span 9 GHz
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Report No.: EM201200149

Application No.: ZJ00014445

Cellular-CDM A 2000 downlink (lowest frequency) 3S0OMHz-1GHz

® RBW 100 kHz
VBW 300 kHz

Ref 30 dBm Att 60 dB SWT 100 ms

Marker 1 [T1 ]

-35.09 dBm

474.260000000 MHZz

D1 -13 (dB

F-20

|50

|60

=70

Start 30 MHz 97 MHzZ/

Stop 1 GHz

Cellular-CDM A 2000 downlink (lowest frequency) Above 1GHz

® RBW 1 MHz
VBW 3 MHz

Ref 30 dBm Att 40 dB SWT 55 ms

Marker 2 [T1 ]

30

Markgr

EH
14 k]
i

10

D1 -13 ¢Bm

-20

-30

> 1

J i {

" M P N TP P
bt

~-50

—-60

=70

Center 5.5 GHz 900 MHz/

Span 9 GHz
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Cellular-CDM A 2000 downlink (middle frequency) 3S0OMHz-1GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -35.31 dBm

Ref 30 dBm Att 60 dB SWT 100 me 340.400000000 MHzZ

D1 -13 (dB

=70

Start 30 MHz 97 MHz/ Stop 1 GHz

Cellular-CDMA 2000 downlink (middle frequency) Above 1GHz

® RBW 1 MHz Marker 2 [Tl ]
VBW 3 MHz 33.11 dBm

Ref 30 dBm Att 40 dB SWT 55 ms 1.764423077 GHz

30 Markgqr 1 [T1|]
90 dBm
.581734769 GHz

EH
14 k]
i

D1 -13 ¢Bm

:
%

Center 5.5 GHz 900 MHz/ Span 9 GHz

FCCID: NOO-F0697-011
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Cellular-CDM A 2000 downlink (highest frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -35.80 dBm

Ref 30 dBm Att 60 dB SWT 100 me 468.440000000 MHZz

F-10

D1 -13 (dB

F-20

--30

bttt 4 A b AT AR AN A S AP bt

|40

|50

|60

=70

Start 30 MHz 97 MHz/ Stop 1 GHz

Cellular-CDMA2000 downlink (highest frequency) Above 1GHz

® RBW 1 MHz Marker 2 [Tl ]
VBW 3 MHz 35.47 dBm

Ref 30 dBm Att 40 dB SWT 55 ms 1.778846154 GHz

30 Markqr 1 [T1

20

g“
4 K]
i

10

[0

—-10

F-20

-30
v

A Sl | Y

indre M R ST Yy SN TSN SR WN E T

--50

~-60

=70

Center 5.5 GHz 900 MHz/ Span 9 GHz

FCCID: NOO-F0697-011
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Cellular-CDMA2000 uplink (lowest frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -52.86 dBm
Ref 0 dBm Att 30 dB SWT 100 ms 796.300000000 MHz
0
10
D1 -13 (B
=3,
30
F-40

F-50

--60

e A WVURITEVVV RS PR WYN IV TIVOAPR | FY IR PP RPN

70

18
3
%

|80

50

-100

Start 30 MHz 97 MHz/ Stop 1 GHz

Cellular-CDMA2000 uplink (lowest frequency) Above 1GHz

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 35.16 dBm

Ref 20 dBm Att 40 dB SWT 180 ms 3.451923077 GHz
20
10
X
IMAZCH
=== |,
F-10
D -13 B1
F-20
F-30
S
v
L ..WM Al ntbati
A g nat VIS ST Trvewive
50
[-60
70
-80
Center 5.5 GHz 900 MHz/ Span 9 GHz
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Cellular-CDMA2000 uplink (middle frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -53.28 dBm

Ref 0 dBm Att 30 dB SWT 100 me 796.300000000 MHzZ

0

10

D1 -13 (B

== |,

320

F-40

F-50

--60

ibaiutsc i YUTCH SPINOUT W YEVPTI YR BT P SV ERRAR T

70

1

A ]

|80

50

-100

Center 515 MHz 97 MHz/ Span 970 MHz

Cellular-CDM A 2000 uplink(middle frequency) Above 1GHz

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 35.54 dBm

Ref 20 dBm Att 40 dB SWT 180 ms 3.524038462 GHz

20

10

g“
4 K]
i

0

F-10

—-20

F-30

P Q™ Kdaadis o TP WAV T ) VT [peerier

~-50

[~-60

--70

-80

Center 5.5 GHz 900 MHz/ Span 9 GHz

FCCID: NOO-F0697-011

Page 53 of 308



Report No.. EM201200149 Application No.: ZJ00014445

Cellular-CDMA2000 uplink (highest frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -52.85 dBm

Ref 0 dBm Att 30 dB SWT 100 ms 796.300000000 MH=z

0

F-10

D1 -13 (B

== | ,,

-30

F-40

F-50

--60

M A AN AN AR A A i b p A A o A,

-70

i
]
i

-850

90

-100

Center 515 MHz 97 MHz/ Span 970 MHz

Cellular-CDMA 2000 uplink (highest frequency) Above 1GHz

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 35.53 dBm

Ref 20 dBm Att 40 dB SWT 180 ms 3.509615385 GHz
20
10
IMAZCH
== |,
F-10
D1 -13 {iB:
F-20
F-30

[ A VNI IV T S Y 7 TR T YT L YR
F-50
--60
F-70
-80
Center 5.5 GHz 900 MHz/ Span 9 GHz
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Celular-WCDMA downlink (lowest frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz —-35.18 dBm
Ref 30 dBm Att 60 dB SWT 100 ms 318.650000000 MH=Z
30
|F2o
=3 |,
-0
F-10
D1 -13 (dB:
F-20

=50

=70

Cellular-WCDMA downlink (lowest frequency) Above 1GHz

® RBW 1 MHz Marker 2 [Tl ]
VBW 3 MHz 35.62 dBm

Ref 30 dBm Att 40 dB SWT 55 ms 1.980769231 GHz

30 Markqr 1 [T1
-34.04 dBm

20

g“
4 K]
i

10

D1 -13 ¢Bm

F-20

-30

--50

~-60

=70

Center 5.5 GHz 900 MHz/ Span 9 GHz
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Cellular-WCDMA downlink (middle frequency) 30OMHz-1GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -34.95 dBm
Ref 30 dBm Att 60 dB SWT 100 ms 502.950000000 MHz
30
20
===,
Y
F-10
D1 -13 (dB:
F-20

|50

|60

=70

Start 30 MHz 97 MHz/ Stop 1 GHz

Cellular-WCDMA downlink (middle frequency) Above 1GHz

® RBW 1 MHz Marker 2 [Tl ]
VBW 3 MHz 35.4

Ref 30 dBm Att 40 dB SWT 55 ms 1.7500

30 Markgr

EH
14 k]
i

10

D1 -13 ¢Bm

-20

-30

~-50

—-60

=70

Center 5.5 GHz 900 MHz/ Span 9 GHz
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Cellular-WCDMA downlink (highest frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -34.56 dBm

Ref 30 dBm Att 60 dB SWT 100 me 555.330000000 MHzZ

D1 -13 (dB

=70

Start 30 MHz 97 MHz/ Stop 1 GHz

Cellular-WCDMA downlink (highest frequency) Above 1GHz

® RBW 1 MHz Marker 2 [Tl ]
VBW 3 MHz 34.42 dBm

Ref 30 dBm Att 40 dB SWT 55 ms 1.778846154 GHz

30 Markqr 1 [T1

20

g“
4 K]
i

10

[0

—-10

D1 -13 ¢Bm

F-20

-30

v

Ve Rl S P INESE WL v P LT

--50

~-60

=70

Center 5.5 GHz 900 MHz/ Span 9 GHz
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Cellular-WCDMA uplink (lowest frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -53.05 dBm

Ref 0 dBm Att 30 dB SWT 100 me 796.300000000 MHzZ

0

10

D1 -13 (B

== |,

320

F-40

F-50

. Lid

--60

)i WS 1A oo skad Lol ] I ARITRE L PN

70

|80

50

-100

Start 30 MHz 97 MHz/ Stop 1 GHz

Cellular-WCDMA uplink (lowest frequency) Above 1GHz

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 35.45 dBm

Ref 20 dBm Att 40 dB SWT 180 ms 3.581730769 GHz

20

10

g“
4 K]
i

0

F-10

—-20

F-30

y
L .WM dodoy M b AL,

i S ATH EAN YT S o e g |

~-50

[~-60

--70

-80

Start 1 GHz 900 MHz/ Stop 10 GHz
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Cdlular-WCDMA uplink (middle frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -53.13 dBm
Ref 0 dBm Att 30 dB SWT 100 ms 796.300000000 MHz
0
10
D1 -13 (B
=3,
320
F-40
F-50

I
50 I

MWMM%MMW&JLN IR AN

70

|80

50

-100

Start 30 MHz 97 MHz/ Stop 1 GHz

Cellular-WCDMA uplink(middle frequency) Above 1GHz

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 35.45 dBm

Ref 20 dBm Att 40 dB SWT 180 ms 3.552884615 GHz

20

10

g“
4 K]
i

0

F-10

—-20

F-30

o S At aador AT Y P S e e

~-50

[~-60

--70

-80

Center 5.5 GHz 900 MHz/ Span 9 GHz
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Cellular-WCDMA uplink (highest frequency) 30MHz-1GHz

® RBW 100 kHz Marker 1 [T1 ]
VBW 300 kHz -53.28 dBm

Ref 0 dBm Att 30 dB SWT 100 ms 796.300000000 MH=z

0

F-10

D1 -13 (B

== | ,,

-30

F-40

F-50

--60

A=A s A A AN SR AT A AR A Ay AN TEN PN

-70

-850

90

-100

Start 30 MHz 97 MHz/ Stop 1 GHz

Cellular-WCDMA uplink (highest frequency) Above 1GHz

® RBW 1 MHz Marker 1 [T1 ]
VBW 3 MHz 35.15 dBm

Ref 20 dBm Att 40 dB SWT 180 ms 3.552884615 GHz

20

10

g“
4 K]
i

0

F-10

—-20

F-30

) A.MM A edd gL ey

RGP 1= LETNVTS P VW E T VR PTNTRW I oo SO TUPM VR o

--50

—-60

=70

-80

Center 5.5 GHz 900 MHz/ Span 9 GHz
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Cdlular-LTE-QPSK downlink (lowest frequency) 3S0OMHz-1GHz

Agikenl Speciyum Analyzer - Swept S Pratatype - Limfed Seie Llkwed)
T i « b ALK 112:430:15 Prdigr 24, 211128
Marker 1 631. 400000000 MHz ) A g Typac Log-Fwr

Bl raat T Trig: Fres Rum AvaHeld> 10101

IFGain:| ma Arten: 40 dB

iidiv - Ref 30,00 dBm

1

i A B B e

Start 30.0 MHz
#Res BW 100 kHz FVEW 300 kHz

Agikenl Speciyum Analyzer - Swept S
L I O340 00 PRUAGE 2, BT

- L L |'T: Ky
Reference Level 30.00 dBm Ay Typac Log-Pwr e
PHD: Fast Ly TG Fres Rur AvaHeld; 311 TiPE
IF Gain:] ma Artan: 40 dB

Ref 30.00 dBm

Trace Average
—

Max Hold

e T e s D L

Start 1.000 GHz i : ~ Stop 10.000 GHz
#Res BW 1.0 MHz FVEW 3.0 MHz Sweep 15.0 ms (601 pts)

Ly STATLS 53 Align Maw, All rEqurL
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Cdlular-LTE-QPSK downlink (middle frequency) 30MHz-1GHz

Agikenl Speciyum Analyzer - Swept S Pratatype - Limfed Seie Llkwed)
T i « I ALK 112:43 00 PrAigr 24, 211128
Marker 1 515000000000 MHz ) A g Typac Log-Fwr

Bl raat T Trig: Fres Rum AvaHeld> 10101

IFGain:| ma Arten: 40 dB

iidiv - Ref 30,00 dBm

|
|
|
|
|
|
|
|
l

PP el ey i

Start 30.0 MHz
#Res BW 100 kHz FVEW 300 kHz

Agikenl Speciyum Analyzer - Swept S
L I O340 11 PAAGE 2, BT

. 4.2 ki
Reference Level 30.00 dBm Ay Typac Log-Pwr e
PHO: Fast Ly Trig: Frea Run AvaHeld; B1M TVFE
IF Gain:] ma Artan: 40 dB

Ref 30.00 dBm

Trace Average
—
Max Hold

Start 1.000 GHz i : ~ Stop 10.000 GHz
#Res BW 1.0 MHz FVEW 3.0 MHz Sweep 15.0 ms (601 pts)

Ly STATLS 53 Align Maw, All rEqurL
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Cdlular-LTE -QPSK downlink (highest frequency) 30MHz-1GHz

Agikenl Speciyum Analyzer - Swept S Pratatype - Limfed Seie Llkwed)
T i « b ALK 112:441 5 PR g 24, 11 128
Marker 1 544100000000 MHz ) fvg Type: Log-Pwr

Bl raat T Trig: Fres Rum AvaHald: S

IFGain:| ma Arten: 40 dB

iidiv - Ref 30,00 dBm

gk st ek e aleg

Al bty b e s Al g sl e

Start 30.0 MHz
#Res BW 100 kHz FVEW 300 kHz

Agikenl Speciyum Analyzer - Swept S
L I 3:40: 148 PRAGT 24, BT112

- L L |'T: Ky
Reference Level 30.00 dBm Ay Typac Log-Fwr e
PHD: Fast Ly TG Fres Rur Ay pield; 40101 Tere
IF Gain:] ma Artan: 40 dB

Ref 30.00 dBm

Trace Average
—
Max Hold

T TR UL S ST T

et

Start 1.000 GHz i : ~ Stop 10.000 GHz
#Res BW 1.0 MHz FVEW 3.0 MHz Sweep 15.0 ms (601 pts)

Ly STATLS 53 Align Maw, All rEqurL
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Cellular-LTE-QPSK uplink (lowest frequency) 30MHz-1GHz

Agilent Specirum Analyzer - Swept SA {Pratatype - Limiied Seie Alirwes]

T 1 i i o K

Marker 1 495600000000 MHz ) Ay Typas Log-Pwr
BRD: Fast g THIE: Free U AyvgHald= 101H01
IF Gain:] ma Artan: 40 dB

O35 00 PRUAGE 2, BT

Ref 30,00 dBm

] Nl R (s A s
et S o ey et P - b e

Start 30.0 MHz i . ~ Stop 1.0000 GHz
#Res BW 100 kHz FVEW 300 kHz #Sweep 60.0 ms (601 pts)

Ly STATLS 53 Align Maw, All rEqurL

Cellular-LTE-QPSK uplink (lowest frequency) Above 1GHz

Agikenl Speciyum Analyzer - Swept S Pratatype - Linmied Sei Akeed)

T O3: 108 PRAGT 2, BT112

- ! . T
Reference Level 20.00 dBm Ay Type: Log-Fwr AT Amplitude

PRID: Fast L, Trig: Frea Run AvaiHald; 1 1'.-p§.
IFGain: ma Arten: 30 dB CET RefLevel
20000 dBm
sidiy Ref 20000 dBm

. -y
T e Al

Start 1.000 GHz i . ~ Stop 10.000 GHz
#Res BW 1.0 MHz FVEW 3.0 MHz #Sweep 60.0 ms (601 pts)

Ly STATLS 53 Align Maw, All rEqurL

FCCID: NOO-F0697-011



Report No.: EM201200149

Application No.: ZJ00014445 Page 65 of 308

Cdlular-LTE-QPSK uplink (middle frequency) 30MHz-1GHz

Agikenl Speciyum Analyzer - Swept S
T I F:
Marker 1 620083333333 MHz
- PHO: Fast Ly
IFGain:] me

Ref 30,00 dBm

Start 50.0 MHz

Pratatype - Limfed Seie Llkwed)
O340 PRUAGE 2, BT

ki
Avyg Type: Log-Pwr Peak Search

" Trig: Fres Run Ay piHold 101101

Arten: 40 dB

Next Pk Left

*‘I

U PTG 1TSS

~ Stop 1.0000 GHz

#Res BW 100 kHz FVEW 300 kHz #Sweep 60.0 ms (601 pts)

Ly STATLS 53 Align Maw, All rEqurL

Cdlular-LTE-QPSK uplink(middle frequency) Above 1GHz

Agilant Specirum Analyzer - Swept SA

1 I fe

Reference Level 20.00 dBm
- PO Fast

-
IFGain:] me

sidiy Ref 20000 dBm

A Ak

|
|
|

Start 1.000 GHz

Pratatype - Limfed Seie Llkwed)
ALk 03: 1058 Mg 24, 51012
A g Typec Log-Fwr TREALE

" Trig: Fres Run Ay giHald; 1810 e

Arten; 30 dE Lkl

Trace Average
—

Max Hold

~ Stop 10,000 GHz

#Res BW 1.0 MHz FVEW 3.0 MHz #Sweep 60.0 ms (601 pts)

Ly STATLS 53 Align Maw, All rEqurL

FCCID: NOO-F0697-011
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Cdlular-LTE-QPSK uplink (highest frequency) 30MHz-1GHz
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Cdlular-LTE-16QAM downlink (lowest frequency) 30MHz-1GHz
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Cdlular-LTE-16QAM downlink (middle frequency) 30MHz-1GHz
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